

TEST REPORT

SAMPLE NOT DRAWN BY NOBLE MARINE CARGO INSPECTION PVT LTD

Report No: NOBLE/717/25-26

DATE: 01-APR-2026

Sample Description : QUARTZ
Customer Name : M/s. JANVY INFRA,
Customer Address : FLAT No.5, 1ST FLOOR, GREEN MEADOWS APARTMENTS,
City and Postal Code : RATHNAM SCHOOL STREET, NEAR IMA HALL, SARASWATHI NAGAR,
DARGAMITTA - 524003
State : ANDHRA PRADESH
Sample Received On : 30-03-2026
Sample Quantity Received (Approx) : 2 Kgs
Sample Code/Mark by Client (if any) : II
Test Commenced on : 30-03-2026
Test Completed on : 01-04-2026

S. No.	Test / Parameter	Method	Test Result	Unit
1.	Electrical Conductivity @ 25°C (10 % aqueous suspension)	By Electrical Conductivity Meter	5	µS/cm
2.	Silica as SiO ₂	IS 1917	99.87	%
3.	Alumina as Al ₂ O ₃	NSA/SOP/CHEM-07	0.02	%
4.	Iron as Fe ₂ O ₃	IS 1917	0.01	%
5.	Sodium as Na ₂ O	IS 1917	0.008	%
6.	Potassium as K ₂ O	IS 1917	0.002	%
7.	Chloride as Cl	NSA/SOP/CHEM-07	18	ppm
8.	Loss on Ignition	IS 1917	0.04	%

for Noble Marine Cargo Inspection Pvt Ltd


U. Kumar
Authorized Signatory



***** END OF REPORT *****